PE SeRaRE AR wE CENTRAL INSTITUTE OF PETROCHEMICALS

Nl G<ere (Riae) ENGINEERING & TECHNOLOGY (CIPIET))

: e o e ST Tvz S (Formerly Central Institute of Plastics Engineering & Technology
@ 4 W o Eam NN 3?@? 5 ) INSTITUTE OF PETROCHEMICALS TECHNOLOGY (IPT)
WSHE ;TTT Y- " — (st Department of Chemicals & Petrochemicals

Ministry of Chemicals & Fertlizers, Govt. of India

HIL Colony, Edayar Road, Nr.Pathalam

T, IS TA. HlaHT, TSAR TS, Nr. Irerq

IENTHEe Ul.3T. ST, et - 683 501 - Udyogamandal P.O., Kochi, Kerala-683 501
T : 0484-2547741 w-——= o o P 0484-251}7741
$-HeT: kochi@cipet.gov.in, cipetkochi@gmail.com < Vﬁﬁgﬁm E-mail:kochi@cipet.gov.in, cipetkochi@gmail.com

TS © www.cipet.gov.in Web : www.cipet.gov.in
TETed : R0l 978 - 600 032 Head Office: Guindy, Chennai-600 032
INTERIM REPORT

CIPET/Kochi-IR/ITR. No. 23367 Date: 09.08.2023

Name & Address of the Party: M/s. Bibo Biotech Pvt. Ltd.
Plot No. 43, Sy No. 286, 287, 288, Ram Reddy Nagar,
Jeedimetla (V), Quthbullapur (M),
Medchal-Malkajgiri District, Telangana.

Sample Details: Biodegradable Bags (as declared by the party)

Date of receipt of sample : 15.02.2023

Date(s) of performance of test: 13.03.2023 to 07.08.2023
Sl. Property Test method / Unit Results Specified
No. Standard obtained Requirements

1. Material Identification FTIR/DSC -- Poly(butylene-Adipate-co- -

terephthalate) (PBAT)

2. Disintegration Cl. 6.2 of % 9.48 Not more than
(Dry mass remains in | ISO 17088-2021 10% of its
2mm sieve after 84 original dry
days) mass

3. Ultimate Aerobic Cl. 6.3 of % 90.76 > 90%
Biodegradation 1ISO 17088-2021 (At the end of 148 days) (At the end of
(with reference to 1ISO 14855-1 the test period
100% degradation of not more than
positive reference) 180 days)

Comments: The submitted sample of Biodegradable Bags (as stated by the party) complies to the
requirements of Cl. 6.2 & 6.3 of ISO 17088-2021.

Note:

1. The submitted sample is exposed under controlled compost condition as per ISO 14855-1 and at
the end of 148 days, the cumulative biodegradation is estimated as 90.76% with reference to the
degradation of the cellulose (positive reference).

2. The following tests are under progress as per the standard ISO 17088-2021

a. Plant growth test as per Cl. No. 6.4.3.

b. Earthworm toxicity test as per Cl. 6.4.4 and 6.4.5.

c. Heavy metal analysis as per Cl. No. 6.5.2.
3. The Test report will be issued after the completion of all the tests.
4. The interim report is only valid till the issue of Test Report.

Dr. Manjula K.S. Dr.’K\P. Bhuvana
Sr. Technical Officer Manager (Technical)
Authorized Signatory Authorized Signatory

**End of the Report***
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